ECONOMIC AND ENVIRONMENTAL ANALYSIS OF
THE USAGE OF SOLAR, WIND AND HYDROELECTRIC
ENERGY SYSTEMS IN WASTEWATER TREATMENT
PLANTS IN TURKIYE

TURKIYE’DEKIi ATIKSU ARITMA TESISLERINDE
GUNES, RUZGAR VE HIDROELEKTRIK ENERJI
SISTEMLERININ KULLANILMASININ EKONOMIK VE
CEVRESEL ACIDAN INCELENMESI

iREM BIiLiR

Prof. Dr. MERIiH AYDINALP KOKSAL

Supervisor

Submitted to
Graduate School of Science and Engineering of Hacettepe University
as a Partial Fulfilment to the Requirements
for the Award of the Degree of Master of Science

in Renewable Energies.

2023



ABSTRACT

ECONOMIC AND ENVIRONMENTAL ANALYSIS OF THE USAGE OF
SOLAR, WIND AND HYDROELECTRIC ENERGY SYSTEMS IN
WASTEWATER TREATMENT PLANTS IN TURKIYE
[...]
2.1. Wastewater Treatment Technologies in Turkiye

Based on the Turkish Statistical Institute, there are four categories of WWTPs operated
by the municipalities in Turkiye. These are physical treatment, biological treatment,

advanced treatment, and artificial wetlands.

Physical treatment is a method used to treat wastewater by applying physical forces.
Screening, grit removal, flow equalization, primary sedimentation, and flotation are

examples of physical unit processes used for wastewater treatment [5].

Biological treatment is used to remove constituents in wastewater with biological
activities. The biological treatment aims to convert colloidal or dissolved biodegradable
organic substances to gases and biological flocs. So, gas forms can be emitted into the
atmosphere, and biological flocs can be separated by settling or another solid removal
method. Trickling filters, activated sludge, and oxidation ponds are the main processes

used in biological treatment [5].

Advanced treatment is used to meet more stringent discharge criteria. This method
primarily removes nutrients such as nitrogen and phosphorus to limit eutrophication,

besides removing suspended solids and organic matter [5].



Acrtificial wetlands provide treatment in a natural and environmentally friendly way. Soil,
plants, and gravels are the materials used for this treatment method. The artificial wetland
is a lower-cost technology than the other methods, which is its advantage; however, slow

rate performance is its disadvantage [6].

Based on the Turkish Statistical Institute, the number of WWTPs from 2010 to 2018 is
shown in Figure 2.2. The graph shows the highest number of WWTPs where biological
treatment is applied. Also, biological treatment has the highest rate of increase from 2010

to 2018 [7].

600
500

400

300

200 I

: [ ol ll I
-n=l mnll 0NN & N

2010 2012 2014 2016 2018

o

Number of Wastewater Treatment
Plants

® Physical Treatment ™ Advanced Treatment

W Artificial Wetlands ™ Biological Treatment

Figure 2.2. Number of WWTPs in Turkiye (adapted from [8])

Based on the Turkish Statistical Institute, the capacity of WWTPs from 2010 to 2018 is
shown in Figure 2.3. As of 2018, advanced treatment has the highest capacity of the other
methods. While there was no increase in the capacities of the physical treatment,
biological treatment, and artificial wetlands from 2010 to 2018, the capacity of the

advanced treatment plants increased gradually [9].



3,500,000

3,000,000
(%]
c
o 2,500,000
o
c
g 2,000,000
5t
=3 1,500,000
5>
© £ 1,000,000
2 o
9 o
% S 500,000
=
Y
(@]
> 0
'g 2010 2012 2014 2016 2018
Q.
8 Artificial Wetlands ™ Biological Treatment M Physical Treatment = Advanced Treatment

Figure 2.3. The capacity of WWTPs in Turkiye (adapted from [10])

As of 2018, there are 527 WWTPs where biological treatment is applied and 203 WWTPs
where advanced treatment is applied. However, it is considered that the total capacity of
the biological WWTPs is 1,718,037 thousand m3/year, although the total capacity of the
advanced WWTPs is 2,884,750 thousand m3/year. While biological WWTPs are much
more in number than advanced WWTPs, the total capacity of advanced WWTPs is
approximately two times higher. It indicates that the capacity of each plant where
advanced treatment is used is much more than biological treatment plants. In conclusion,

advanced treatment is used in WWTPs with high capacity in Turkiye.

There were 201 WWTPs with biological treatment processes in 2010 based on the
Ministry of Environment and Urbanization survey. The distribution of the processes is
shown in Figure 2.4. Distribution based on the flow rate of treated wastewater for each
process is given in Figure 2.5. In the evaluation, A/O, A%/O, SBR, Bardenpho, MBR, and
UCT processes are considered BNR. Pie charts illustrate that BNR and CAS processes
are used for the high-capacity plants. Although EAAS is the most preferred process, it is
preferred for the lower capacity treatment plants than the BNR and CAS processes. The

same result was valid for the ST processes [11].



S(’)I‘ TF AW
9% 4% 309

Biodisc
1%

39%
mEAAS m CAS u ST ETF uAW H Biodisc
H SBR ®m Bardenpho mA/O ® MBR mUCT mA2/0

Figure 2.4. Biological WWTPs in Turkiye based on the number of WWTP
(adapted from [12])

CAS
35%

Bardenpho
18%

A/O
EAAS UETZ%
15% TF/ ST AW_Biodisc 0.04%MBR
3% 39%0.1% 0.1% 0.04%
uAW B Biodisc mST B TF m EAAS m CAS
mA2/0 ®m Bardenpho mA/O mUCT H SBR m MBR

Figure 2.5. Biological WWTPs in Turkiye based on the treated wastewater
(adapted from [12])



2.2. Energy Intensity of WWTPs

Li et al. (2020) evaluated the adverse impacts of WWTPs based on the life cycle
assessment (LCA) approach using 54 studies covering 109 relevant case studies. Energy
intensity was the primary factor contributing to the adverse impacts of WWTPs in terms
of energy use and its indirect effect caused by fossil fuels. In this research, China has the
highest energy intensity, followed by the rest of Asia, Europe, North America, and Africa,
because of the old technology and unscientific management compared to other countries.
Electricity intensity was estimated between 0.37 kWh/m? and 0.34 kWh/m? in other
countries, while the operational phase is 0.29-0.33 kWh/m? for Chinese municipal
WWTPs. Meta-analysis of the research shows that different technologies and discharge
criteria also affect El in the same country. A0 process has a higher energy use than CAS
and A/O processes at 0.39, 0.37, and 0.28 kWh/m? respectively [13].

The main factor that affects the EI is WWTP capacity based on the literature investigation.
So, there are five categories of WWTPs which have 0-2, 2-5, 5-10, 10-20, and over 20
x 10* m3 /d, respectively [13]. There is a reverse relationship between plant capacity and
El, as seen in Figure 2.6 [13].

<)
-
=
Z
=
£
= =
=
‘S
L
=
=
S =
S . L
f—
T T T T T 1
0.0 0.1 0.2 03 0.4 0.5 0.6

Figure 2.6. Relationship between WWTP capacity and EI [13]

Sabia et al. (2020) have proposed a methodology to evaluate the energy performance of
WWTPs. Three key performance indicators have been identified: wastewater volume,
population equivalent, and removed COD based on the data of 250 WWTPs in Italy.
Energy intensity results are summarized in Figure 2.7. The result of the study is consistent

with the other literature reviews showing that a larger capacity of WWTP decreases the



key performance indicator value. Since small WWPPs generally have simplified
configurations, fluctuating volumetric and organic load is not controlled in their
operations. So, they are less economically sustainable than the WWPTSs, which have

larger design capacities [14].

KP1, L KB,

N !
Tmax 2 = T max § 1 Tmax
r oisthpee. 9 Brsthpee. O . EFSthpere.
2 i iw T f i 8
mean £ = mean 2 - mean
’J; D25t perc. 3 Bxsthper. 3 I g hithger
2
1 T
T

KWh/m?
i
g

Lmin L min Lmin
T « T . I I 3
5 = T 8 ! 1 !
2200k 210k 10500

0 []
lessiK 210k 10:50K 0200 >200k et

o
1T

less2K 210k 10-50€ 50-200k 50-2000 200k

Figure 2.7. Energy intensity of different treatment technologies in different scales [14]

Niu et al. (2019) have found that China has the most energy-intensive WWTPs based on
the extensive dataset they have compiled for their research. They have revealed that
WWTPs should be evaluated according to their capacity and applied technology deeply
in different countries. Figure 2.8 shows EI in terms of COD removal and treatment scale
in PE in different countries with different technologies. As seen in the figure, there is
more deviation in EI for WWTPs when PE is less than 2000 people. For instance, the
median values of El are larger in Italy than in China, followed by 3.2 kWh/kg COD, and
2.37 kWh/kg COD, respectively, when PE is less than 2000 people. However, EI is
smaller in Italy than in China when PE is larger than 100.000 people. It is 0.80 and 0.88,
respectively. So, it has been concluded that the median EI values in COD removal for
those PE are more comparable for different countries. When looking at other countries, it
is 0.65 kWh/kg COD in Austria and 0.69 kWh/kg COD in other countries [15].



1

51

44 x

Median value
CAS
Activated sludge

= Trickling filter

Aerated lagoon

remo

Unspecified treatment

266

Aerated pond
_Biological nutrient
val (AAO, AO, etc.)

320

547

x
317

942
X w347

Energy Intensity kWhkgCOD

3
B x x ]
. "
Tapan Portugal  Usa =
Mizuta & Silva & carlson et al.
Shimada Rosa  (2007)
(2010) (2015)

South Australia Ttaly Austria Sovak Republic Countries from Asia, Europe and America
Krampe(2013)  Vaceari(2018) Haslinger et al. Bodik & Kubaska Longo et al.(2016)
_ (2016) (2013)

The Range of Scale PE
0 60000 120000 180000 240000 300000 0
Il

Figure 2.8. Energy consumption of WWTPs in different countries [15]

Niu et al. (2019) have evaluated the secondary treatment processes, the primary treatment
process in China covering AAO, AO, OD, IAS, BF, and SBR. In the study, there are five
categories in terms of PE. Figure 2.9 shows the energy intensity of WWTPs with different
treatment technology in different treatment scales. It has been concluded that a more
significant variance exists for PE smaller than 2000 people. When comparing treatment
technologies, the energy intensity of OD and AAO is higher than BF and SBR [15].

-

w

.

=3

: TTLE

AAD| AQ | BF | IAS 0D SBR

Energy Intensity kwh/COD kg
[ w
.
T 1

%méﬁé Sﬁaagj::

ARD| AO | BF | 1AS | OD SBR

=)

AMO AO  BF IAS 0D | SBR AMO| AD | BF | IAS OD | SBR AND| AO | BF IAS 0D SBR

PE<2000 2000<PE<10000 10000<PE<S0000 50000<PE< 100000 PE>100000

Figure 2.9. Energy intensity of different treatment technologies in different scales [15]

He et al. (2019) have done comprehensive research, including an analysis of 1,184 urban
WWTPs to evaluate design parameters in terms of energy consumption over 30 years.
Assessment of energy consumption of these WWTPs in terms of location, the scale of the

plant, effluent discharge standards, and treatment process type has been considered in this

10



paper. The first parameter was the location which is classified into seven regions of China.
The energy intensities of the plants located in seven different regions of China were
determined specifically. The second parameter was the scale of the plant. WWTPs are
categorized into five groups based on their capacities. There were 714 plants with
capacities of less than 50,000 m®/day. The energy intensity range of these plants was
between 0.330+0.216 kWh/ m3, It was 0.256+0.091 kWh/ m3 for 255 plants having a
capacity between 50,000-100,000 m3/day, 0.254+0.101 kWh/ m? for 147 plants having a
capacity between 100,000-200,000 m3/day, 0.249+0.072 kWh/ m2for 56 plants having a
capacity between 200,000-500,000 m3/day, and 0.308+0.092 kWh/ m?® for 12 plants
having a capacity more than 500,000 m3/day. The third one is discharge criteria.
Discharge criteria are divided into four groups. It was concluded that there was a certain
increase in energy intensity when the discharge criteria were stricter. The last parameter
is the treatment process type which includes A%/O + AJ/O, oxidation ditch (OD),
sequencing batch reactor (SBR), and membrane bioreactor (MBR) [16]. The energy

intensity of four groups of treatment processes is given in Figure 2.10.

4 1.000

< 0.9004 [ ] A0O+A’0 ( UEC'=0.307+0.166, n=453 )
] = o -

= ISBR  (UEC'=0.276+0.148, n=192 )
o, 0.800 + I oo ( UEC =0.280+0.154, n=294 )
g 0.700- Bl MBR  (UEC'=0.589:0.041, n=18)

2 0.600 -

= 0.500
w
£ 0.400-
[¥]
23 0.300 -
b
< 0.200
5]
= 0.100
=

<5 5-10 10-20 20-50 =50
Scale of WWTPs (10*'m’/d)

Figure 2.10. Energy intensity of different treatment technologies in different scales [16]

The amount of energy used and cost per cubic meter of the plants were determined using
the Ministry of Environment and Urbanization survey data. The distribution of the energy
used for the unit treated wastewater amount declared by the plants in the surveys

according to the applied treatment processes is given in Figure 2.11 [11].

11



B 9 ®BNR OBNR-+anaerobic digestion OTF ©CAS @ST oEAAS
§ . \ ) e }
= 14 \ v -
e \
O \
g;xlz \ o>
=) \
= § 1.0 \ © e °*\
> \ R R A
5208 \ © g \
o8 \ov e p L o
§ 806 9 w
'é 3 - \® = \'wﬂ e © °3~ ~
£ 204 - \. ® v 206, 0°°%9. S
@ g ~ 0 L Q9 ¥ © Od g
5702 i, £ e O'%© o P
O -~ - _Jf?ﬂmdﬂ_._ — g
% 00 - - : ==
§ 10 100 1000 10000 100000 1000000
[S3)

Average Daily Flowrate m3/day

Figure 2.11. Energy consumed per unit treated wastewater in Turkiye [11]

Unit flow costs declared by the plants are given in Figure 2.12. When the graphs are
compared, it is seen that as the plant capacity decreases, there are more energy
consumption and cost deviations. Parallel to the increase in flow rate, energy consumption

decreases, and therefore plant operating costs decrease [11].

®BNR OBNR-+anaerobic digeston OTF ©CAS @ST o EAAS

g .

© 10 @

=

5] o \

£ ~08 v "

“m

S E o \

=

y £06 ° :\

2 04 \ " o * 0 \

(5} : @ ¥V g9

3 S ® 2 . O

= S "o Bt B s~
B4 S Ve | g 0_“0__'

10 100 1000 10000 100000 1000000

Average Daily Flowrate m?/day

Figure 2.12. Unit treated wastewater costs of the plants in Turkiye [11]

Viciano et al. (2018) mentioned that the treated wastewater volume and contaminant load
are considered for the cost functions in the literature. However, one more variable should
be caused by the mismatching between WWTPSs' capacity and treated wastewater volume

design. So, three main parameters should be considered for the energy cost estimation.

12



These are the treated wastewater volume, contaminant load, and mismatches between

design capacity and treated wastewater, called z value. Energy cost projection is given in

Figure 2.13 [17] for different scenarios.

Energy cost{€/m?)

0.15

0.10

0.05

0.00

0.20

0.40
z

—#-Small WWTP —e—Medium WWTP  —a—Large WWTP

Figure 2.13. Energy cost projection for different scenarios [17]

Table 2.1. Summary table of studies on energy intensities

Energy

Parameter . Unit Location References

Intensity

AJO 0.28 kwh/m? China [13]

0.90-2.18 kW/ kg CODrem - [15]

A20 0.39 kwWh/m?3 China [13]

0.99-2.69 kW/ kg CODyem - [15]

Countries from Asia,

AR 0.49-3.45 kWh/ kg CODyem Europe and America [15]

0.23-0.36 kWh/m? China [16]

0.10-1.50 kWh/m?® Tlrkiye [11]

BN'E@';ZEL‘“"C 0.30 KWh/m? Tirkiye [11]

0.37 kwh/m? China [13]

1.31 kW/ kg CODyem South Australia [15]

0.80-3.20 kW/ kg CODem Italy [15]

CAS 1.14 kW!/ kg CODyenm . Sovak I?cepub'gc_ [15]

ountries from Asia,

0.80-4.24 kW/ kg CODrem Europe and America [15]

0.9 kW/ kg CODyem Japan [15]

0.10-0.90 kWh/m? Turkiye [11]

0.80-2.11 kW/ kg CODyem - [15]

EAAS 0.10-1.50 kWh/m® Tirkiye [11]

MBR 0.22-0.88 kWh/m? China [16]

SBR 0.79-2.70 kwW/ kg CODrem - [15]

0.24-0.30 kWh/m? China [16]

13




2.3. Closing Remarks

The energy intensity of WWTPs has been the most significant contributing factor in
energy use and indirect effects caused by fossil fuels. Therefore, the factors affecting the
energy intensity in the WWTPs should be overviewed before evaluating the integration
of alternative energy sources into the plants. In Turkiye, biological treatment plants have
the highest rate of increase, while advanced treatment has the highest capacity of the other
methods. While biological WWTPs are much more in number than advanced WWTPs,
the total capacity of advanced WWTPs is approximately two times higher. It indicates
that the capacity of each plant where advanced treatment is used is much more than
biological treatment plants. In conclusion, advanced treatment is used in WWTPs with
high capacity in Turkiye. Although EAAS is the most preferred process, it is preferred

for the lower capacity treatment plants than the BNR and CAS processes.

The energy intensity of WWTPs has been examined worldwide in many studies and
evaluated based on the location, treatment scale, discharge criteria, and treatment process
types. Different technologies and discharge criteria also affect El in the same country as
it varies on a country basis. Previous studies have shown that energy intensity could be

analyzed mainly in kW per unit m2 or per unit kg COD removal.